
Simple, sustainable, water straight from the sun -
batteryless electrodialysis desalination

by

Jonathan Tae-Yoon Bessette

B.S., SUNY University at Buffalo (2020)

Submitted to the Department of Mechanical Engineering
in partial fulfillment of the requirements for the degree of

Master of Science in Mechanical Engineering

at the

MASSACHUSETTS INSTITUTE OF TECHNOLOGY

May 2022

© Massachusetts Institute of Technology 2022. All rights reserved.

Author . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Department of Mechanical Engineering

May 6, 2022

Certified by. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
[...]
metrics were determined and assigned with the assistance of literature, guidelines,

and these interviews. It should be noted that a larger interview sample size and other

coding methods such as with automated natural language processing tools could be

explored in later work - this design requirements explication is rather preliminary but

creates a foundation for future investigation.

2.4 Humanitarian Crises

2.4.1 Water in humanitarian response

In emergencies, a minimum of 7.5 liters of water per person per day is recommended

[1], with 3-4 liters per day necessary for survival depending on climate conditions

[2]. A natural disaster, political instability and many other types of emergencies can

cause immediate disruption of water supply and treatment. Hurricanes destroy in-

frastructure, warring parties pollute drinking wells of the opposition, persecution can

push migrants to unfamiliar territory with a lack of accessible and potable water. One

reference of widely agreed upon standards for humanitarian response is the Sphere

Handbook [3].

International organizations, local non-governmental organizations (NGOs), and

individual governments are a few significant stakeholders which provide monetary

and physical aid [4]. Some prominent examples of aid organizations and stakeholders

involved in WASH include the United Nations International Children’s Emergency

Fund (UNICEF), Oxfam, Médecins Sans Frontières (MSF) and the International Fed-

eration/Committee of the Red Cross and Red Crescent (IFRC/ICRC).

Crises with multiple agency involvement are typically coordinated by the Inter-

Agency Standing Committee (IASC), a forum under the United Nations Office for

the Coordination of Humanitarian Affairs (UN OCHA). While forecasts anticipating

natural disasters exist, immediate responses to large crises that warrant international

28



coordination are initiated based on rapid needs assessment (e.g. Flash Appeals)

within 3-5 days. These reports incorporate metrics such as predicted amount of ben-

eficiaries [5, 6]. Responses later shift to increased specificity of strategy and monitor-

ing. In general, phases of a crisis include emergency/acute response (< 3 months),

protracted crisis (> 3 months to years) and long-term/development interventions

(multiple years) [7]. The IASC delegates projects and specific targets for involved or-

ganizations, which flow down into various aid subsectors referred to as United Nations

clusters [8]. These clusters are overseen by various UN organizations (e.g. the Water,

Sanitation and Hygiene (WASH) cluster is supervised by UNICEF, the Health cluster

by the World Health Organization (WHO), and Food Security by the World Food

Programme (WFP) and Food and Agriculture Organization (FAO)). Acute interven-

tion strategies within the WASH cluster commonly include rapid distribution (e.g.

tanker truck, bladders, bottled), rudimentary treatment of water, and packaged kits.

Targeted interventions to rehabilitate and provide sustainable sources, distribution,

and treatment are developed over time based on context (examples of recent inter-

vention plans include [9–11]). The general process for contemporary United Nations

crisis response architecture and actions are well-detailed in [12].

2.4.2 Archetypes and intervention structure

Crises are generally categorized, but not limited to, the ontology seen in Fig. 2-1

[13]. However, humanitarian responses are often broken down into three colloquial

categories: (1) natural disasters, (2) outbreaks and (3) complex emergencies. Com-

plex emergencies often encompass conflict regions and lead to migration of refugees

or internally displaced persons (IDPs) but also may refer to situations where multiple

emergencies are ongoing; for instance, the 2010 earthquake in Haiti which eventually

was coupled with a Cholera outbreak.

Note, a refugee is defined as an individual who has crossed an international borders

to flee persecution, war, violence, or conflict. An internally displaced person is an

individual displaced within their own country. A migrant is an ill-defined umbrella

term that refers to individuals travelling from their origin country for any other reason,

29



Figure 2-1: Ontology of crises

such as fleeing poverty for employment.

WASH emergency response is highly specific to situational context. In an ideal

setting, water treatment is tuned specific contaminants, knowledge of source locations,

specific populations who require intervention, the distribution of these populations,

local supply chain and accessible infrastructure. In acute emergencies, this knowledge

is highly-constrained. Thus, it is fundamental for WASH interventions to be flexible

to a wide array of contexts.

Despite contextual limitations, the geographic distribution and quantity of the

population affected are one of a number of metrics often estimated in early response

reporting. From this, general WASH archetypes somewhat agnostic to the category

of emergency can be created (Fig. 2-2). General guidelines for developing needs as-

sessments include [14, 15] as well as exist within organizations such as the Assessment

Capacities Project.

Emergencies with sparse populations are characterized by a geographically-widespread

population distribution in groupings that are less than the thousands. These may

involve disasters or crises occurring in rural settings or can involve small mobile

populations. For instance, refugees, IDPs, or migrants fleeing regions of political in-

stability or poverty. In acute-sparse emergencies, it is often challenging to logistically

30



Acute Protracted Long-term/Recovery
Rural flood, outbreak,

migrants
Violent conflict,

political instability Resettlement

HWT, delivery Source rehabilitation & 
creation, HWT

Source rehabilitation
and creation, HWT

City flooding, earthquake

Simple BWT (1-2 m3/hr), 
delivery

Conflict leading to refugee 
or IDP camp, drought

Batch or BWT 
(2-10 m3/hr)

City reconstruction

Customized scheme

Sp
ar

se
D

en
se

Figure 2-2: WASH Archetypes and common interventions

provide resources and interventions due to unreliable supply chains and damaged or

nonexistent infrastructure to access dispersed populations. If existing sources are

damaged, water delivery most commonly via trucking initially occurs, infrastructure

permitting. Delivery of household water treatment (HWT) interventions, such as

coagulant-flocculant sachets, chlorine tablets, and small filters is also considered, typ-

ically delivered as WASH packages which may include items such as soap, buckets,

flashlights, cloth, sanitary pads, detergent, educational guides, etc. [16]. HWTs are

particularly effective in rural scenarios in low and middle income countries [17]. As the

emergency continues over time, rehabilitation of preexisting water sources or creation

of new sources often occurs (such as via bore well drilling) [7, 18].

Groupings of population densities of 300 inhabitants per 𝑘𝑚2 with a population

of at least 5,000 in the cluster are considered an urban cluster by the UN Statistical

Commission [19]. Interventions for these relatively dense clusters again include trans-

porting water and/or a range of bulk water treatment (BWT) schemes which systems

that produce relatively high volumes of water (approximately > 1 𝑚3/ℎ𝑟). Natu-

ral disasters such as hurricanes, tsunamis, and typhoons often cause rapid flooding

and create acute emergencies in population dense regions. Examples of acute, pop-

ulation dense emergencies include flooding in Pakistan in 2010 and the tsunami in

Indonesia 2009 where both bulk and small-scale water treatment units were employed

[2]. Earthquakes, such as in Haiti 2010 or conflict such as the bombing of Aleppo,

Syria in 2012 involved protracted (11 months and 19 months respectively) interven-

tions where sedimentation tank water treatment systems were employed, alongside

31



WASH packages, water trucking, well restoration and local wastewater treatment

plant (WWTP) and drinking water treatment plant (DWTP) reconstruction [20].

Over time, rehabilitation-focused interventions become more important and may

range from fuel distribution, solarization, well digging and drilling, and operational

support of water facilities [10]. While capacity building is an increasingly advocated

facet in emergency response, it is not always an aim. Responding NGOs often leave

recovery to beneficiaries once a state of stability has been reached [21–23].

Detailed decision making trees for water treatment interventions are outlined dif-

ferently depending on the intervening organization, but have commonality in two

major aims (1) removal of turbidity, and (2) biological disinfection. Turbidity is a

measurement of suspended and dissolved matter and is used to assess the health of

water bodies [24]. It is most commonly measured in units of nephrological turbidity

units (NTU) and is detected via nephelometry or light scattering (USEPA Method

180.1 or ISO 7027). High turbidity hinders the effectiveness of the most common

disinfection method in crises: chlorination [25, 26].

There is generally agreement amongst most water quality thresholds and decision

making processes within WASH organizations, however some include more or less

detail with less common scenarios such as chemical contamination. Figure 2-3 details

water treatment strategies in crises which the authors developed based on coalescing

decision making processes from a number of guidelines and handbooks [3, 27–34].

This decision tree is broken down into three stages: treatment of chemicals, of

physical particulate, and of biological contaminants. They commonly occur in this

order. In chemical treatment, current practices consider Fluoride (Fl) concentration

greater than 1.5 𝑚𝑔/𝐿 as potentially hazardous but safe to drink in an emergency

scenario. Iron (Fe) levels above 5 𝑚𝑔/𝐿 should be aerated for removal (though United

States Environmental Protection Agency recommendations are < 0.3 𝑚𝑔/𝐿). Salinity

however has no treatment mechanism if the quality is unacceptable - practitioners are

told to find an alternative water source. Once chemicals are treated, the focus shifts

to removing physical particulate if above 20 NTU using either home or bulk water

treatment schemes. Then, when the turbidity is below 5 NTU, the water is disinfected

32



Source

Yes

No

Chemicals

Yes

Fl>1.5

Yes

TDS>1000 YesFe>5

Aerate

No Yes>20 NTU

Protracted

Emergency
Timeframe

Unacceptable

Acceptable
Check with
constituents

Find Alternative
Source

<5 NTU

No

Yes

BWT:

Sed./Coagg.


Rapid-Sand/Pressure Filtration




HWT:

Slow-sand/Biosand Filtration


Ceramic Candle
Coag/Floc/Cl Satchet


Simple Screen/Cloth FiltrationHWT:

Slow-sand; Biosand Filtration


Ceramic Candle
Coag/Floc/Cl Satchet


Hollow-Fibre

Simple Screen/Cloth Filtration

Disinfection

Chlorination, Ultraviolet, Ozone, Solar Disinfection

Distribution

Trucking, Tapstand, Jerrycan

Cl Residual

0.2-0.5 mg/L

Yes

No

Beneficiary

Chlorination

CHEMICAL

PHYSICAL

BIOLOGICAL

Figure 2-3: Generalized WASH intervention decision-tree in emergencies

33



most commonly via chlorination, distributed, and then sometimes re-chlorinated if the

residual is low.

One example could be that the water source is a river, absent of chemicals, which

contains some turbidity above 20 NTU. This water source could then be subjected to

sedimentation and coaggulation (labeled sed./coagg. in Fig. 2-3) in large tanks and

then disinfected via calcium hypochlorite powder. Another instance though could

be that practitioners encounter a saline borehole in an arid environment desolate of

other water sources; users may reject this water due to high salinity. Practitioners

are then instructed to find an alternative source (because the treatment mechanisms

are not present), however, they may not be able to find another source.

While this decision tree describes multiple strategies for removing physical par-

ticulate and disinfecting biological contaminants, there are currently no commonly

employed, standardized, or well-agreed upon methodologies for treating chemical

contaminants including salinity [35]. Operators are instructed to avoid sources con-

taminated with high salinity or unacceptable levels of chemicals such as nitrates,

heavy metals, and arsenic. Relatively low concentration of chemical contaminants

can cause long-term health issues and thus are not of principal concern in emergency

water treatment but are growing factors of importance in long-term development.

Drinking saline water over a period of time is linked to numerous adverse health

effects including cardiovascular diseases, gastrointestinal disease, dermatological dis-

ease, acute respiratory infections, and miscarriages [36, 37]. However even in acute

emergencies, salinity can cause operators to avoid and beneficiaries to reject otherwise

satisfactory water sources.

2.5 Salininty in emergencies

Desalination is a relatively unexplored element of humanitarian emergencies. When

dealing with the treatment of saline waters in emergencies, current procedures for

prominent international agencies such as MSF [33], UNICEF [34], and Oxfam [28]

simply instruct aid workers to avoid saline sources (Fig. 2-3. Lack of saline water

34



treatment protocol is prevalent not only in acute emergencies (3-6 weeks) but also

exists even in protracted emergencies (months) and into long-term recovery and de-

velopment periods. It also is more broadly, a growing chronic issue as a form of

groundwater contamination.

Crises where saline contaminants may become prevalent water sources include

tsunamis, flooding (about 42% of natural disasters), seawater intrusion [7], desertifi-

cation, drought, and chemical contaminants are often used in conflict driven sabotage

of water bodies. With approximately 40% of the world population living within 150

km of the coast [38] and high frequency of flooding, drought, extreme weather, and

sea-level events affecting this population (relative to other natural disasters) [39, 40],

these regions are increasingly susceptible to saline water intrusion and saline water

treatment will become increasingly relevant in response and in global health develop-

ment. Unfortunately, little if any data or literature currently exists on understanding

the prevalence of salinity in different crisis archetypes, so forecasting the scale of

the problem is non-trivial. Nevertheless, there have been a number of calls for de-

salination systems from humanitarian groups, including Oxfam [41–43] and a recent

discussion of treatment systems for desalination in emergencies hosted by the Red

Cross [44].

35



Natural disasters

Saline Source (>1000 ppm)

Complex/Conflict

Figure 2-4: Global crises and salinity map

36



To understand the potential scope of salinity in humanitarian crises, the authors

examined known databases of high salinity groundwater aquifers [45–48]. It is noted

that multiple regions of high groundwater salinity overlap with areas that are sus-

ceptible to disasters [49–51] and have history of conflict [52, 53] (Fig. 2-4). This

indicates that many of their potential water sources may already have saline contam-

inants. These regions also correspond to regions projected to experience decreases

in precipitation as a result of climate change, which will exacerbate the lack of non-

saline surface and groundwater [54–56]. There are noticeable gaps in water salinity

and composition data due to cost; some groups are attempting to alleviate this issue

by developing low cost conductivity sensors [57].

These regions of note can be generalized into the Middle East, Sub-Saharan Africa,

and Southeast Asia, and these regions have also been noted as regions of concern in

literature [58]. However, it should be noted as far as inland Southeast and Western

United States there are increasing cases of saline aquifers. There are some naturally